Administrative Package
Cover Page

This file contains the following documents:

1. Summary of application (in plain language)

2. First Notice (NORI-Notice of Receipt of Application and Intent
to Obtain a Permit)

3. Application Materials



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

SUMMARY OF APPLICATION IN PLAIN
LANGUAGE FOR TPDES OR TLAP PERMIT
APPLICATIONS

Summary of Application (in plain language) Template and
Instructions for Texas Pollutant Discharge Elimination System
(TPDES) and Texas Land Application (TLAP) Permit
Applications

ENGLISH TEMPLATE FOR TPDES or TLAP NEW/RENEWAL/AMENDMENT APPLICATIONS
DOMESTIC WASTEWATER/STORMWATER

The following summary is provided for this pending water quality permit application being
[...]
email at WO-ARPTeam@tceq.texas.gov or by phone at (512) 239-4671.

The following applies to all applications:
1. Permittee: City of Avery

Permit No. WQ00 10733002 EPA ID No. TX 0053503

Address of the project (or a location description that includes street/highway, city/vicinity,
and county):
located on Mill Creek, approximately 0.5 mile northeast of the City of Avery, in Red River
County, Texas75554

TCEQ-20971 (08/31/2023) Page1ofg
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF)



Provide the name, address, phone and fax number of an individual that can be contacted to
answer specific questions about the property.

Prefix (Mr., Ms., Miss):

First and Last Name: Tom Townsend

Credential (P.E, P.G., Ph.D., etc.):

Title: Operator

Mailing Address: 250 US Bus, US-82

City, State, Zip Code: Avery, TX 75554

Phone No.: 903-684-3825 Ext.: Fax No.:

E-mail Address: TomT@redwatertexas.com

2. List the county in which the facility is located: Red River

3. If the property is publicly owned and the owner is different than the permittee/applicant,
lease list the owner of the property.

N/A

4. Provide a description of the effluent discharge route. The discharge route must follow the flow
of effluent from the point of discharge to the nearest major watercourse (from the point of
discharge to a classified segment as defined in 30 TAC Chapter 307). If known, please identify
the classified segment number.

to Mill Creek: thence to Red River Below Lake Texoma in Segment No. 0202 of the Red River
Basin

5. Please provide a separate 7.5-minute USGS quadrangle map with the project boundaries
plotted and a general location map showing the project area. Please highlight the discharge
route from the point of discharge for a distance of one mile downstream. (This map is
required in addition to the map in the administrative report).

Provide original photographs of any structures 50 years or older on the property.
Does your project involve any of the following? Check all that apply.
O Proposed access roads, utility lines, construction easements
Visual effects that could damage or detract from a historic property’s integrity

O
0 Vibration effects during construction or as a result of project design
O

Additional phases of development that are planned for the future

TCEQ-20971 (08/31/2023) Page 2 of 3
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF)



O Sealing caves, fractures, sinkholes, other karst features
0 Disturbance of vegetation or wetlands

1. List proposed construction impact (surface acres to be impacted, depth of excavation, sealing
of caves, or other karst features):

None - renewal only

2. Describe existing disturbances, vegetation, and land use:

| Mowing For Maintenance

THE FOLLOWING ITEMS APPLY ONLY TO APPLICATIONS FOR NEW TPDES PERMITS AND MAJOR
AMENDMENTS TO TPDES PERMITS

3. List construction dates of all buildings and structures on the property:

N/A

4, Provide a brief history of the property, and name of the architect/builder, if known.

N/A

TCEQ-20971 (08/31/2023) Page3 of 3
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF)



TCEQ Use Only

TCEQ Core Data Form
For detailed instructions on completing this form, please read the Core Data Form Instructions or call 512-239-5175.

SECTION I: General Information

1. Reason for Submission (If other is checked please describe in space provided.)
[0 New Permit, Registration or Authorization (Core Data Form should be submitted with the program application.)

XI Renewal (Core Data Form should be submitted with the renewal form) O Other
2. Customer Reference Number (if issued) 3. Regulated Entity Reference Number (if issued)
CN 600644058 gistry RN 101720829

SECTION II: Customer Information

4. General Customer Information ] 5. Effective Date for Customer Information Updates (mm/dd/yyyy) |
[ New Customer Update to Customer Information [J Change in Regulated Entity Ownership

[JChange in Legal Name (Verifiable with the Texas Secretary of State or Texas Comptrolter of Public Accounts)

The Customer Name submitted here may be updated automatically based on what is current and active with the Texas Secretary of State
(SOS) or Texas Comptroller of Public Accounts (CPA).

6. Customer Legal Name (If an individual, print last name first: eg: Doe, John) If new Customer. enter previous Customer below:

City of Avery

7. TX SOS/CPA Filing Number 8. TX State Tax ID (11 digits) 9. Federal Tax ID 10. DUNS Number (i
(9 digits) applicable)

11. Type of Customer: [J Corporation [ Individual Partnership: [_] General [[] Limited

Government: B City [J County [[] Federal {] Local [ State [J Other [ Sole Proprietorship ] Other:

12. Number of Employees 13. Independently Owned and Operated?

Mo020 [2i-100 [J101250 [3251-500 [ 501 and higher & Yes I No

14. Customer Role (Proposed or Actual) - as it relates to the Regulated Entity listed on this form. Please check one of the following

[CJOwner ] Operator Owner & Operator

[CJOccupational Licensee [ Responsible Party {1 VCP/BSA Applicant L] Other:

City of Avery
18.
Mailing 250 US Bus, US-82
Address: .

City Avery State TX VALY 75554 Z1P + 4
16. Country Mailing Information (if outside USA) 17. E-Mail Address (if applicable)

N/A

18. Telephone Number 19. Extension or Code 20. Fax Number (if applicable)
( 903 ) 604-3825 ( ) -

SECTION III: Regulated Entity Information

21. General Regulated Entity Information (If ‘New Regulated Entity” is selected, a new permit application is also required,)
] New Regulated Entity  [] Update to Regulated Entity Name Update to Regulated Entity Information

The Regulated Entity Name submitted may be updated, in order to meet TCEQ Core Data Standards (removal of organizational endings such
as Inc, LP, or LLC).

22. Regulated Entity Name (Enter name of the site where the regulated action is taking place.)

City of Avery

23. Street Address of

the Regulated Entity: 250 US Bus, US-82

TCEQ-10400 (11/22) Page 1 0f 2



No PO Boxes

City Avery State TX VA |4 75554 ZIP + 4
24. County Lamar

If no Street Address is rovided, fields 25-28 are re uired.

25. Description to located on Mill Creek, approximately 0.5 mile northeast of the City of Avery, in Red River County, Texas

Physical Location: 75554

26. Nearest City State Nearest ZIP Code
Avery X 75554

Latitude/Longitude are required and may be added/updated to meet TCEQ Core Data Standards. (Geocoding of the Physical Address may be
used to supply coordinates where none have been provided or to gain accuracy).

27. Latitude (N) In Decimal: 28. Longitude (W) In Decimal:
De rees Minutes Seconds De rees Minutes Seconds
33 33 45.60 95 46 35.10
29. Primary SIC Code 30. Secondary SIC Code 31. Primary NAICS Code 32. Secondary NAICS Code
4 dioits 4 di its Sor6di its Sor6diits
4952 221320

33. What is the Primary Business of this entity? (Do not repeat the SIC or NAICS description.)
Treats domestic municipal wastewater.

City of Avery
34. Mailing

250 US Bus, US-§2
Address:

City Avery State X ALY 75554 ZIP + 4

35. E-Mail Address:
36. Tele. hone Number 37. Extension or Code 38. Fax Number 7/ a licable
(903 ) 604-3825 « )y -

39. TCEQ Programs and ID Numbers Check all Programs and write in the permits/registration numbers that will be affected by the updates submitted on this
form. Se¢ the Core Data Form instructions for additional guidance.

[] Dam Safety [ Distriets [J Edwards Aquifer [J Emissions Inventory Air [J Industrial Hazardous Waste

{1 New Source

[I Municipal Solid Waste Review Air [3 oSSk [ Petroleum Storage Tank [Jprws
[1 Sludge [ Storm Water [0 Title V Air [ Tires 1 Used 0il
[l Voluntary Cleanup Wastewater [[] Wastewater Agriculture [ Water Rights [] Other:
SECTION 1V: Pre arer Information
40. Name: Daniel Hunter 41. Title: Design Engineer I
42, Tele hone Number 43, Ext./Code 44. Fax Number 45. E-Mail Address
(903 ) 785-0303 (903 ) 785-0308 dhunter@haytereng.com

SECTION V: Authorized Si nature

46. By my signature below, I certify, to the best of my knowledge, that the information provided in this form is true and complete, and that I have signature authority to
submit this form on behalf of the entity specified in Section IL, Field 6 and/or as required for the updates to the ID numbers identified in field 39.

Company: Hayter Engineering Job Title: Design Engineer [
Name (In Print): Daniet Hunter Phone: (903 ) 785- 0303
Signature: Date: 3 N 2028

TCEQ-10400 (11/22) Page 20f2



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

SUMMARY OF APPLICATION IN PLAIN
LANGUAGE FOR TPDES OR TLAP PERMIT
APPLICATIONS

Summary of Application (in plain language) Template and
Instructions for Texas Pollutant Discharge Elimination System
(TPDES) and Texas Land Application (TLAP) Permit
Applications

ENGLISH TEMPLATE FOR TPDES or TLAP NEW/RENEWAL/AMENDMENT APPLICATIONS
DOMESTIC WASTEWATER/STORMWATER

The following summary is provided for this pending water quality permit application being
reviewed by the Texas Commission on Environmental Quality as required by 30 TAC Chapter
39. The information provided in this summary may change during the technical review of the
application and is not a federal enforceable representation of the permit application.

City of Avery (CN600644058) operates City of Avery Wastewater Treatment Plant
(RN'101720829), an activated sludge process operating in the extended aeration mode. The
facility is located at Mill Creek, approximately 0.5 mile northeast of the City of Avery, in
Avery, Red River County, Texas 75554. This application is for a renewal to discharge at an
annual average flow of 124,000 gallons per day of treated domestic wastewater via Outfall 1.

This permit will
not authorize a discharge of pollutants into water in the state.

Discharges from the facility are expected to contain total suspended solids (TSS), nitrate
nitrogen, Kjeldahl nitrogen, sulfate, chloride, phosphorous, dissolved oxygen, chlorine
residual, E.coli, and total dissolved solids. Additional potential pollutants are included in the
Domestic Technical Report 1.0, Section 7 Pollutant Analysis of Treated Effluent. Domestic
wastewater will be treated by an activated sludge process plant and the treatment units will
include a master lift station, an equalization pond, a bar screen, a grit chamber, an oxidation
ditch, a clarifier, two chlorine contact chambers, sludge drying beds, and a parshall flume.

TCEQ-20972 (11/08/2024) Page1lof 1
Wastewater Individual Permit Application, Plain Language Template



0 TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

\/ ;' DOMESTIC WASTEWATER PERMIT APPLICATION
LTS TECHNICAL REPORT 1.0

For any questions about this form, please contact the Domestic Wastewater Permitting Team
at 512-239-4671.

The following information is required for all renewal, new, and amendment applications.

Section 1. Permitted or Proposed Flows (Instructions Page 42)

A. Existing/Interim I Phase
Design Flow (MGD): o.124
2-Hr Peak Flow (MGD): 0.323
Estimated construction start date: N/A
Estimated waste disposal start date: N/A

B. Interim II Phase
Design Flow (MGD): N/A
2-Hr Peak Flow (MGD): N/A
Estimated construction start date: N/A
Estimated waste disposal start date: N/A

C. Final Phase
Design Flow (MGD): 0.124
2-Hr Peak Flow (MGD): 0.323
Estimated construction start date: N/A
Estimated waste disposal start date: N/A

D. Current Operating Phase
Provide the startup date of the facility: Existing

Section 2. Treatment Process (Instructions Page 42)

A. Current Operating Phase

Provide a detailed description of the treatment process. Include the type of treatment
plant, mode of operation, and all treatment units. Start with the plant’s head works and

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 1 of 66



finish with the point of discharge. Include all sludge processing and drying units. If more
than one phase exists or is proposed, a description of each phase must be provided.

Activated sludge process operating in the extended aeration mode. Treatment units
include an activated sludge process plant and the treatment units will include a master
lift station, a concrete lined equalization pond (new by this permit modification), a bar
screen, a grit chamber, an oxidation ditch, a clarifier, two chlorine contact chambers,
sludge drying beds, and a parshall flume.

B. Treatment Units

In Table 1.0(1), provide the treatment unit type, the number of units, and dimensions
(length, width, depth) of each treatment unit, accounting for all phases of operation.

Table 1.0(1) - Treatment Units

Treatment Unit Type Number of Units Dimensions (L. x W x D)

Master Lift Station 1 138 gpm, 2 pumps

Equalization Pond 1 85’L x 62’W x 7.5'depth 2:1
slope

Bar Screen/Grit Chamber 1 2’x1.5’x2.5’ / 3.5’

Oxidation Ditch 1 16,384 cf

Clarifier 1 24’dia x 10’swd 33,841
gallons

Chlorine Contact Chamber 2 8'4"wx 9'1”1x 6°'6"d /
16’diam x 8'd

Sludge Drying Beds 2 30’ x 30’ each

Parshall Flume 1 2-1"x3"x3”

C. Process Flow Diagram
Provide flow diagrams for the existing facilities and each proposed phase of construction.
Attachment: 3

Section 3. Site Information and Drawing (Instructions Page 43)
Provide the TPDES discharge outfall latitude and longitude. Enter N/A if not applicable.
o Latitude: 33°33°45.6" N
e Longitude: 94°46’'35.1" W
Provide the TLAP disposal site latitude and longitude. Enter N/A if not applicable.
e Latitude: N/A
e Longitude: N/A
Provide a site drawing for the facility that shows the following:
¢ The boundaries of the treatment facility;

e The boundaries of the area served by the treatment facility;

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 2 of 66



« If land disposal of effluent, the boundaries of the disposal site and all storage/holding
ponds; and

o If sludge disposal is authorized in the permit, the boundaries of the land application or
disposal site.

Attachment: 4
Provide the name and a description of the area served by the treatment facility.

City of Avery

Collection System Information for wastewater TPDES permits only: Provide information for
each uniquely owned collection system, existing and new, served by this facility, including
satellite collection systems. Please see the instructions for a detailed explanation and
examples.

Collection System Information

Collection System Name | Owner Name Owner Type Population Served
City of Avery Collection City of Avery Publicly Owned 421
System

Choose an item.

Choose an item.

Choose an item.

Section 4. Unbuilt Phases (Instructions Page 44)
Is the application for a renewal of a permit that contains an unbuilt phase or phases?
O Yes No

If yes, does the existing permit contain a phase that has not been constructed within five
years of being authorized by the TCEQ?

O Yes O No

If yes, provide a detailed discussion regarding the continued need for the unbuilt phase.
Failure to provide sufficient justification may result in the Executive Director
recommending denial of the unbuilt phase or phases.

N/A

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 3 of 66



Section 5. Closure Plans (Instructions Page 44)

Have any treatment units been taken out of service permanently, or will any units be taken
out of service in the next five years?

O Yes X No
If yes, was a closure plan submitted to the TCEQ?

O Yes O No
If yes, provide a brief description of the closure and the date of plan approval.
N/A

Section 6. Permit Specific Requirements (Instructions Page 44)

For applicants with an existing permit, check the Other Requirements or Special
Provisions of the permit.

A. Summary transmittal

Have plans and specifications been approved for the existing facilities and each proposed
phase?

K Yes O No

If yes, provide the date(s) of approval for each phase: July 27, 2000-Original WWTP, October
3,2024-~ Equalization pond

Provide information, including dates, on any actions taken to meet a requirement or
provision pertaining to the submission of a summary transmittal letter. Provide a copy of
an approval letter from the TCEQ, if applicable.

Submitted summary transmittal letter for equalization pond on 5/7/24 and sent plans on 6/24/24
per TCEQ request. The plans were approved on 10/03/24. See the attached exhibit showing the
plan approval.

B. Buffer zones
Have the buffer zone requirements been met?
K Yes O No

Provide information below, including dates, on any actions taken to meet the conditions of
the buffer zone. If available, provide any new documentation relevant to maintaining the
buffer zones.

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 4 of 66



N/A

C. Other actions required by the current permit

Does the Other Requirements or Special Provisions section in the existing permit require
submission of any other information or other required actions? Examples include
Notification of Completion, progress reports, soil monitoring data, etc.

O Yes No

If yes, provide information below on the status of any actions taken to meet the
conditions of an Other Requirement or Special Provision.

N/A

D. Grit and grease treatment
1. Acceptance of grit and grease waste

Does the facility have a grit and/or grease processing facility onsite that treats and
decants or accepts transported loads of grit and grease waste that are discharged
directly to the wastewater treatment plant prior to any treatment?

O Yes X No
If No, stop here and continue with Subsection E. Stormwater Management.
2. Grit and grease processing

Describe below how the grit and grease waste is treated at the facility. In your
description, include how and where the grit and grease is introduced to the treatment
works and how it is separated or processed. Provide a flow diagram showing how grit
and grease is processed at the facility.

i N/A
[

3. Grit disposal

Does the facility have a Municipal Solid Waste (MSW) registration or permit for grit
disposal?

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 5 of 66




O Yes O No

If No, contact the TCEQ Municipal Solid Waste team at 512-239-2335. Note: A
registration or permit is required for grit disposal. Grit shall not be combined with
treatment plant sludge. See the instruction booklet for additional information on grit
disposal requirements and restrictions.

Describe the method of grit disposal.
/A

4. Grease and decanted liquid disposal

Note: A registration or permit is required for grease disposal. Grease shall not be
combined with treatment plant sludge. For more information, contact the TCEQ
Municipal Solid Waste team at 512-239-2335.

Describe how the decant and grease are treated and disposed of after grit separation.
N/A

E. Stormwater management
1. Applicability
Does the facility have a design flow of 1.0 MGD or greater in any phase?
O Yes No
Does the facility have an approved pretreatment program, under 40 CFR Part 4037
O Yes X No
If no to both of the above, then skip to Subsection F, Other Wastes Received.
2. MSGP coverage

Is the stormwater runoff from the WWTP and dedicated lands for sewage disposal
currently permitted under the TPDES Multi-Sector General Permit (MSGP), TXR0500007?

[ Yes O No

If yes, please provide MSGP Authorization Number and skip to Subsection F, Other
Wastes Received:

TXROS5 Click to enter text. or TXRNE Click to enter text.
If no, do you intend to seek coverage under TXR050000?

IO Yes O No

TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 6 of 66



3. Conditional exclusion

Alternatively, do you intend to apply for a conditional exclusion from permitting based
TXRO50000 (Multi Sector General Permit) Part II B.2 or TXR050000 (Multi Sector
General Permit) Part V, Sector T 3(b)?

OO0 Yes 0O No
If yes, please explain below then proceed to Subsection F, Other Wastes Received:

N/A

4. Existing coverage in individual permit
Is your stormwater discharge currently permitted through this individual TPDES or